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3.000 GHz 7.000 GHz 1.000 MHz 6.61830 GHz -31,55 dem -18.55 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.82377 GHz -32,53 dém -19.53 d8
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30.000 MHz 1.000 GHz 1,000 MHz 639.58271 MHz -36.52 d8m -23.52 d8 30.000 MHz 1.000 GHz 1,000 MHz 957.58371 MHz -36,95 dém -23.95 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.76540 GHz -37.86 dém -24,86 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.55256 GHz -38.01 d8m -25.01 d8
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20 gt $heck pAES
Line _$PURIOUS_} INE_ABS PABS

10

Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHzZ 28005 pts Stap 9.0 GHz Spurious Emissions

'spurious Emissions Rangelow | Rangeup | RBW Power Abs | Atimit |

Rongelow | Rangeup | RBW | Frequency | PowerAbs |  alimit 30.000 MHz 1.000 GHz 1,000 MHz 853.36082 MHz -36.32 d8m -23.32 d8

30.000 MHz 20.000 MHz 1,000 MHz 203.91054 Mi -25.50 d& 1,000 GHz 1.845 GHz 1.000 MHz 1.22445 GHz -36.53 dém -23.53 d8

855.000 MHz 1.000 GHz 1,000 MHz 957.42754 M 23,76 dB 1,915 GHz 3.000 GHz 1.000 MHz 1.91520 GHz -34,80 dem -21,80 d8

1,000 G 3,000 GHz 1,000 MHz 3 -24,06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -29,99 dam -16.99 d8

3,000 GHz 7,000 GH2 1,000 MH2z -20,02 7.000 GHz 13.600 GHz 1,000 MHz 12.01305 GHz -33.04 dém -20.04 de

7.000 Gl 9.000 GHz 1.000 MHz -22.05 d& 13.600 GHz 19.100 GHz 1,000 MHz 16.33900 GHz -29.37 dém -16.37 dB

( )i ] TN a8 ) ]

Date: 3 NOV 2017 18:02 16

Date: 20 JAN.2018 21:11:00
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG702602-02A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

SGL Count 10/10

Ref Level 30.00 dBm  Offset 15.10 di

Mode Auto Sweep

@1 Max
Limit heck PAES

20 dbife—$PURIOUS }INE ABS AR

10d

0

-10

| SPURIOUS_LINE_ABS_

)i

)

Date: 20.JAN.2018 21:32.01

S0
60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | _powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 497.54873 MHz -36.51 dém -23.51 d8
1.000 GHz 1.705 GHz 1.000 MHz 1.70482 GHz -36.09 d8m -23.09 d8
1.760 GHz 3.000 GHz 1,000 MHz 2.09763 GHz ~35.45 dém =
3.000 G 7.000 GHz 1.000 MHz 6.83527 GHz -30.67 dém
7.000 G 13.600 GHz 1,000 MHz 12.37508 GHz -32.42 dBm
13,600 GHz 18.000 GHz 1.000 MHz 16.12715 GHz -22.45 dém

Middle Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.10 di

Mode Auto Sweep

Limit ¢heck

20 dbipe—$PURIOUS 11

10d

J

Date: 20.JAN.2018 21:33:18

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 935.76962 MHz -36.82 d8m -23.82 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.65338 GHz -35.64 dm -22.64 d8
1.760 G 3.000 GHz 1.000 MHz 2.33955 GHz -35.13 d8m -22.13 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -30.74 dém -17.74d8
7.000 GHz 13.600 GHz 1,000 MHz 11,98335 GHz -33.11 dém -20.11 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.49829 GHz -29.25 dém -16.25 d8.
— —————
J NN oo

Highest Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.10 di

Mode Auto Sweep

Limit fheck
20 dbife—$PURIOUS

J

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 783.55572 MHz -36.85 d8m -23.85 d8
1.000 GHz 1.705 GHz 1.000 MHz 1.60371 GHz -35.74 d8m -22.74 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76023 GHz -33.,05 dém -20.05 d8.
3,000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -29,53 dém -16.53 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.39629 GHz -32,90 d&m -19.90 d&
13.600 GHz 18.000 GHz 1.000 MHz 15.37920 GHz -29.25 d8m -16.25 d8
bi )i
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saronis. FCC RF Test Report

Report No. : FG702602-02A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQ/Icslzgs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0287
40 Normal Voltage 0.0024 0.0024
30 Normal Voltage 0.0084 0.0359
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0191
0 Normal Voltage 0.0048 0.0263
-10 Normal Voltage 0.0072 0.0347 PASS
-20 Normal Voltage 0.0012 0.0395
-30 Normal Voltage 0.0036 0.0323
20 Maximum Voltage 0.0000 0.0347
20 Normal Voltage 0.0096 0.0311
20 Battery End Point 0.0072 0.0215

Note: Normal Voltage = 3.85 V.

; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronis. FCC RF Test Report

Report No. : FG702602-02A

Test Conditions Middle Channel Gs(gslfﬂc;o (E(D;CSBI\EA%:?QSOS 8) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0181
40 Normal Voltage 0.0005 0.0191
30 Normal Voltage 0.0191 0.0053
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0027 0.0165
0 Normal Voltage 0.0016 0.0027
-10 Normal Voltage 0.0154 0.0197 PASS
-20 Normal Voltage 0.0000 0.0021
-30 Normal Voltage 0.0149 0.0218
20 Maximum Voltage 0.0138 0.0181
20 Normal Voltage 0.0128 0.0122
20 Battery End Point 0.0048 0.0186
Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AJOTTA-1056
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Report Version
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saronis. FCC RF Test Report

Report No. : FG702602-02A

Test Conditions Middle Channel Xéﬁﬂ%Mlégliggs\; zl‘s':)np':n

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0191
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0239

10 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0203
20 Battery End Point 0.0143

Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V

Test Conditions Middle Channel (RMC 1\2’\./;:}?%'2‘:32(112.2““) ’\Il‘(i:;itz

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053
40 Normal Voltage 0.0016
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0106
-30 Normal Voltage 0.0133
20 Maximum Voltage 0.0074
20 Normal Voltage 0.0064
20 Battery End Point 0.0059

Note:

1. Normal Voltage =3.85V.

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1056
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saronis. FCC RF Test Report

Report No. : FG702602-02A

Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0058
40 Normal Voltage 0.0006
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0029
-10 Normal Voltage 0.0069 PASS
-20 Normal Voltage 0.0121
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0150
20 Battery End Point 0.0115
Note:
1. Normal Voltage =3.85V. ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : 2AJOTTA-1056

Page Number

1 A32 ofA32

Report Issued Date : Jan. 25, 2018

Report Version

. Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




saronis. FCC RF Test Report

Report No. : FG702602-02A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S:C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1698 -49.63 -13 -36.63 -55.06 -51.54 1.14 5.20 H

2546 -48.94 -13 -35.94 -60.05 -51.57 1.12 5.90 H

_ 3396 -60.01 -13 -47.01 -69.98 -63.22 1.34 6.70 H
Fhih 1698 -56.75 -13 -43.75 -62.08 -58.66 1.14 5.20 \Y,
2546 -52.78 -13 -39.78 -62.44 -55.41 1.12 5.90 \Y,

3396 -59.46 -13 -46.46 -69.59 -62.67 1.34 6.70 \Y,

1674 -45.29 -13 -32.29 -48.20 -47.20 1.14 5.20 H

2510 -55.00 -13 -42.00 -59.30 -57.63 1.12 5.90 H

_ 3345 -61.42 -13 -48.42 -65.54 -64.63 1.34 6.70 H
Middle 1674 -55.45 -13 -42.45 -54.55 -57.36 1.14 5.20 Y,
2508 -57.86 -13 -44.86 -60.93 -60.49 1.12 5.90 \Y,

3345 -60.85 -13 -47.85 -65.99 -64.06 1.34 6.70 \Y,

1648 -40.55 -13 -27.55 -47.02 -42.46 1.14 5.20 H

2472 -51.24 -13 -38.24 -62.35 -53.87 1.12 5.90 H

3297 -61.55 -13 -48.55 -71.52 -64.76 1.34 6.70 H

4122 -56.65 -13 -43.65 -70.41 -60.11 1.59 7.20 H

4944 -50.35 -13 -37.35 -67.16 -55.08 2.02 8.90 H

How 1648 -51.73 -13 -38.73 -57.06 -53.64 1.14 5.20 \Y,
2472 -57.11 -13 -44.11 -66.77 -59.74 1.12 5.90 Y,

3297 -60.73 -13 -47.73 -70.86 -63.94 1.34 6.70 \Y,

4122 -60.42 -13 -47.42 -70.90 -63.88 1.59 7.20 Y,

4944 -56.39 -13 -43.39 -72.56 -61.12 2.02 8.90 Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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saronis. FCC RF Test Report

Report No. : FG702602-02A

GSM850 (EDGE class 8)

Frequency ERP Limit Qvgr SPA S:C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1698 -56.00 -13 -43.00 -61.09 -57.91 1.14 5.20 H

2546 -56.09 -13 -43.09 -67.20 -58.72 1.12 5.90 H

_ 3396 -59.37 -13 -46.37 -69.34 -62.58 1.34 6.70 H
Figh 1698 -61.11 -13 -48.11 -66.44 -63.02 1.14 5.20 \Y,
2546 -58.67 -13 -45.67 -68.33 -61.30 1.12 5.90 \Y,

3396 -60.13 -13 -47.13 -70.26 -63.34 1.34 6.70 \Y,

1672 -59.37 -13 -46.37 -59.69 -61.28 1.14 5.20 H

2509 -59.68 -13 -46.68 -63.98 -62.31 1.12 5.90 H

_ 3345 -62.52 -13 -49.52 -66.64 -65.73 1.34 6.70 H
Middle 1672 -63.32 -13 -50.32 -62.42 -65.23 1.14 5.20 Y,
2509 -60.54 -13 -47.54 -63.61 -63.17 1.12 5.90 \Y,

3345 -60.48 -13 -47.48 -65.62 -63.69 1.34 6.70 Y,

1648 -60.83 -13 -47.83 -65.92 -62.74 1.14 5.20 H

2472 -57.15 -13 -44.15 -68.26 -59.78 1.12 5.90 H

3297 -59.82 -13 -46.82 -69.79 -63.03 1.34 6.70 H

Lo 1648 -61.61 -13 -48.61 -66.94 -63.52 1.14 5.20 \Y,
2472 -58.65 -13 -45.65 -68.31 -61.28 1.12 5.90 \Y,

3297 -60.69 -13 -47.69 -70.82 -63.90 1.34 6.70 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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saronis. FCC RF Test Report

Report No. : FG702602-02A

GSM1900 (GSM)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3819 -49.77 -13 -36.77 -64.01 -51.48 5.08 6.80 H

5730 -53.97 -13 -40.97 -70.77 -55.64 8.03 9.70 H

_ 7638 -49.95 -13 -36.95 -71.25 -52.33 9.43 11.81 H
Figh 3819 -52.29 -13 -39.29 -64.72 -54.00 5.08 6.80 \Y,
5730 -53.67 -13 -40.67 -70.76 -55.34 8.03 9.70 \Y,

7638 -50.29 -13 -37.29 -71.43 -52.67 9.43 11.81 \Y,

3759 -59.04 -13 -46.04 -66.42 -64.21 1.83 7.00 H

5640 -55.95 -13 -42.95 -68.12 -63.57 2.18 9.80 H

_ 7521 -53.81 -13 -40.81 -71.04 -63.48 2.53 12.20 H
Middle 3759 -56.15 -13 -43.15 -65.00 -61.32 1.83 7.00 Y,
5640 -55.17 -13 -42.17 -69.34 -62.79 2.18 9.80 \Y,

7521 -49.09 -13 -36.09 -70.19 -58.76 2.53 12.20 Y,

3699 -51.41 -13 -38.41 -65.65 -53.12 5.08 6.80 H

5550 -52.66 -13 -39.66 -69.46 -54.33 8.03 9.70 H

7401 -49.55 -13 -36.55 -70.85 -51.93 9.43 11.81 H

Lo 3702 -53.83 -13 -40.83 -66.26 -55.54 5.08 6.80 \Y,
5550 -53.60 -13 -40.60 -70.69 -55.27 8.03 9.70 \Y,

7401 -49.99 -13 -36.99 -71.13 -52.37 9.43 11.81 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG702602-02A

GSM1900 (EDGE class 8)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3819 -53.15 -13 -40.15 -67.39 -54.86 5.08 6.80 H

5730 -54.54 -13 -41.54 -71.34 -56.21 8.03 9.70 H

_ 7638 -49.61 -13 -36.61 -70.91 -51.99 9.43 11.81 H
Figh 3819 -56.65 -13 -43.65 -69.08 -58.36 5.08 6.80 \Y,
5730 -54.66 -13 -41.66 -71.75 -56.33 8.03 9.70 \Y,

7638 -49.73 -13 -36.73 -70.87 -52.11 9.43 11.81 \Y,

3759 -60.74 -13 -47.74 -68.12 -65.91 1.83 7.00 H

5640 -57.01 -13 -44.01 -69.18 -64.63 2.18 9.80 H

_ 7521 -52.46 -13 -39.46 -69.69 -62.13 2.53 12.20 H
Middle 3759 -59.27 -13 -46.27 -68.12 -64.44 1.83 7.00 Y,
5640 -55.04 -13 -42.04 -69.21 -62.66 2.18 9.80 \Y,

7521 -49.31 -13 -36.31 -70.41 -58.98 2.53 12.20 Y,

3699 -56.29 -13 -43.29 -70.53 -58.00 5.08 6.80 H

5550 -53.67 -13 -40.67 -70.47 -55.34 8.03 9.70 H

7401 -50.28 -13 -37.28 -71.58 -52.66 9.43 11.81 H

Lo 3699 -57.09 -13 -44.09 -69.52 -58.80 5.08 6.80 \Y,
5550 -54.57 -13 -41.57 -71.66 -56.24 8.03 9.70 \Y,

7401 -49.13 -13 -36.13 -70.27 -51.51 9.43 11.81 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG702602-02A

WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S:C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1694 -59.82 -13 -46.82 -64.91 -61.73 1.14 5.20 H

2540 -56.61 -13 -43.61 -67.72 -59.24 1.12 5.90 H

_ 3387 -60.32 -13 -47.32 -70.29 -63.53 1.34 6.70 H
Figh 1694 -61.60 -13 -48.60 -66.93 -63.51 1.14 5.20 \Y,
2540 -58.48 -13 -45.48 -68.14 -61.11 1.12 5.90 \Y,

3387 -60.82 -13 -47.82 -70.95 -64.03 1.34 6.70 \Y,

1672 -60.74 -13 -47.74 -61.06 -62.65 1.14 5.20 H

2509 -58.18 -13 -45.18 -62.48 -60.81 1.12 5.90 H

_ 3345 -61.36 -13 -48.36 -65.48 -64.57 1.34 6.70 H
Middle 1672 -63.11 -13 -50.11 -62.21 -65.02 1.14 5.20 Y,
2508 -60.74 -13 -47.74 -63.81 -63.37 1.12 5.90 \Y,

3345 -60.21 -13 -47.21 -65.35 -63.42 1.34 6.70 Y,

1652 -58.61 -13 -45.61 -63.70 -60.52 1.14 5.20 H

2480 -56.41 -13 -43.41 -67.52 -59.04 1.12 5.90 H

3306 -59.77 -13 -46.77 -69.74 -62.98 1.34 6.70 H

Lo 1652 -61.68 -13 -48.68 -67.01 -63.59 1.14 5.20 \Y,
2480 -58.15 -13 -45.15 -67.81 -60.78 1.12 5.90 \Y,

3306 -60.48 -13 -47.48 -70.61 -63.69 1.34 6.70 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps)

Channel Freq;enc (E:E"?rrl?) (Iaiénr:) I(_)l\rlneli Reii?ng Pi.v?ér TXIc?sa}sble AnGtE?nna P0|af;izati0
(MHz) (dB) (dBm) | (dBm) (dB) (dBi) (H/V)
3819 -41.68 -13 -28.68 -56.33 -43.40 5.08 6.80 H
5721 -30.73 -13 -17.73 -50.36 -32.40 8.03 9.70 H
_ 7626 -45.44 -13 -32.44 -66.74 -47.82 9.43 11.81 H
Hioh 3819 -50.27 -13 -37.27 -62.7 -51.98 5.08 6.80 \Y
5727 -39.05 -13 -26.05 -56.78 -40.72 8.03 9.70 \%
7635 -46.22 -13 -33.22 -67.36 -48.60 9.43 11.81 \%
3759 -43.86 -13 -30.86 -58.13 -45.58 5.08 6.80 H
5637 -35.17 -13 -22.17 -54.03 -36.84 8.03 9.70 H
_ 7524 -46.91 -13 -33.91 -68.21 -49.29 9.43 11.81 H
Middle 3759 -51.46 -13 -38.46 -63.89 -53.17 5.08 6.80 \%
5637 -43.41 -13 -30.41 -60.50 -45.08 8.03 9.70 \%
7515 -46.58 -13 -33.58 -67.72 -48.96 9.43 11.81 \%
3702 -44.32 -13 -31.32 -58.56 -46.03 5.08 6.80 H
5553 -36.82 -13 -23.82 -55.49 -38.49 8.03 9.70 H
7410 -49.54 -13 -36.54 -70.84 -51.92 9.43 11.81 H
How 3708 -51.31 -13 -38.31 -63.74 -53.02 5.08 6.80 \%
5556 -44.28 -13 -31.28 -61.37 -45.95 8.03 9.70 \%
7410 -49.37 -13 -36.37 -70.51 -51.75 9.43 11.81 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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= as. FCC RF Test Report Report No. : FG702602-02A

WCDMA Band IV(RMC 12.2Kbps)

Frequenc EIRP Limit O_ve_r SPA S.G. TX Cable [TX Ant_enna Polarizatio
Channel s (dBm) (dBm) Limit Reading Power loss Galrl n
(MHz) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3504 -54.40 -13 -41.40 -62.68 -59.54 181 6.95
5259 -47.59 -13 -34.59 -62.15 -54.66 2.23 9.30
_ 7011 -50.53 -13 -37.53 -69.88 -58.81 2.60 10.88 H
Flih 3504 -56.35 -13 -43.35 | -62.15 -61.49 1.81 6.95 \%
5259 -50.11 -13 -37.11 -64.41 -57.18 2.23 9.30 \Y,
7011 -51.84 -13 -38.84 | -70.38 -60.12 2.6 10.88 \Y
3465 -48.18 -13 -35.18 -56.46 -53.32 181 6.95 H
5199 -41.74 -13 -28.74 | -56.65 -48.81 2.23 9.30 H
' 6930 -51.46 -13 -38.46 -70.81 -59.74 2.60 10.88 H
Middle 3465 -54.37 -13 -41.37 | -60.17 -59.51 1.81 6.95 \%
5199 -46.26 -13 -33.26 | -60.56 -53.33 2.23 9.30 \Y,
6930 -51.73 -13 -38.73 | -70.27 -60.01 2.60 10.88 \%
3426 -53.68 -13 -40.68 -61.96 -58.82 181 6.95 H
5136 -44.09 -13 -31.09 -58.65 -51.16 2.23 9.30 H
6849 -50.87 -13 -37.87 -70.22 -59.15 2.60 10.88 H
How 3426 -57.16 -13 -44.16 | -62.96 -62.30 1.81 6.95 \Y
5136 -48.66 -13 -35.66 | -62.96 -55.73 2.23 9.30 \Y,
6849 -50.84 -13 -37.84 | -69.38 -59.12 2.6 10.88 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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